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X B /B8 S TR (A1) BT-000424  3.85V 3060mAh 11. 78Wh (TYP)/3000mAh
oL AR Chinese 11. 55Wh (MIN)

Name of Sample £x

Lithium-ion Battery BT-000424 3.85V 3060mAh 11. 78Wh (TYP) /3000mAh

English 11. 55Wh (MIN)
itk 1120030344
Sample No.
EX R 2 I WU S AT PR 22 7]
Consignor TWS Technology (Guangzhou) Limited
AL I WA S it A PR 7
Manufacturer

TWS Technology (Guangzhou) Limited

B F % B (T ER e Pnasing gl B AERIEF D _
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS ”“Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

FZFR BEAR O T EREEiiax s RERErETF )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
¥ du b
A Z:rgnce e MR
PP Black Plastie film shell
Hoid 8 2090-03-16 HralAeic B 2 2020-03-22 ~ 2020-04-14
Accepted Date Test Date
B3 B %ﬁﬁﬁl:%mﬁt:ﬁﬂ;H’Eﬁ:ﬁl‘ﬁﬁﬁ:%E:ﬂﬁ'ﬂ.:'ﬁﬂi%‘]ﬁﬁlu
> Altitude simulation, Thermal test,Vibratien, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge

2, HZELFEHARE O EREMEmIERCE WIS FbrdE T-H)

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3fmifEEEK .

R E#  [The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS® Manual of Tests and Criteria
Conciusion Amend. 1 38.3

% H i (Date) :

ik Al ¢ By Y e i B Rechargeable Single Cell Battery. /
Comment .
v
E XA Frers 7 R
Consignor ‘ /
Address Post Code

£ L . 7 T 4
Approver: 0! ‘W' Checker: l&ﬁi Compiler: ﬁﬁ'
R

Title: Wil & TF20ili (Vice chief engineer)
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e s X oo ¥, O g ia

BE AR B L AR ?/fid—%*%*wﬁ??#:h"f Bl R | Asgn | &
Name of Test tandard requirement or The Conclusion Remark

No. ltems Clause Number of Standard Test Result
A OCT I Bea i e w5 Abs e
\ HET Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | I ] 1 :

1 ﬁﬁﬁm WRBET. 1 See Appendix 1 i /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section

38,5 Test T.1
AT COCT b Sy i @l wh ks
3 HETAEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WLEfZ 2
2 AR "11(119'\'.2 See Appendix 2 (Ex i /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1.Section
38.3 Test T.2
PR TR Ttz iAol b Bl A bR
- HETFY ST/SG/AC. 10/11/Rev. b Amend. L 38.3 | I {2 3 i
3 V_bibEz;b. BRI, 3 See Appendix 3 L /
lbration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 [Amend. | Section
38.3 Test T.3
R OCT fa b T ihata i it Al bx
HETEY ST/SG/AC. 10/L1/Rev.6 Amend. 1 38. 3 | i3 4
1 ﬁfﬁ RIS T.4 y See Appendix 41 ik /A
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
Wer [ G fab i @R it R HhR
= HEFIL) ST/SG/AC. 10/11/Rev. 6 Amend. | 38,3 | LI 5
5 i KT 5 See Appendix 5 GLi /
EXterl:]al ShaBt ik yanual of Tests gl Coirivis Passed
circuit ST/SG/AC. 10/11/Rev. & Amend 1" Sect fon
38.3 Test T.a
lﬁ.’f.{ﬂﬂ O R TR 03 R
; HEFHED ST/SG/AC. 10/L1/Rev. 6 Amend. | 38:3 | i1 6
6 CE?Eh W4T 6 (s e See Appendix 6 O o
rus UN Manual of Tests and Criveria Pastad
ST/SG/AC. 10/11/Rev. 65 Amend. 1 Seel fon s
38.3 Test T.6
WA CRFHE R Dt & W e b
AEFAD ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | mpke 7
7 LT, BT 7 See Appendix 7 Bk /
Overcharge UN Manual of Tests and Criteria Pasded
ST/SG/AC. 10/11/Rev. 6  Amend.. | Sect ion =N
38.3 Test T.7 -
R IH (T FEBe TRt il 1 B by
T ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | L3 8
8 i BURT. 8 Segf Appendix 8 G /
Forced dlscharge UN Manual of Tests and Criteria p d
ST/SG/AC. 10/11/Rev. 6 Amend. | Section aESE
38.3 Test T.8
A BRI ' IRBEALIE :21°C-23°C AR : /%
Test Environment Ambient temperature:21°C-23°C:Ambient humidity: /%
Condition
L )
S b ibR 'H'JL Test Item
Subcontracted Test PEEKE | LR / R4 /
Condition Subcontracted | Name Post Code
Laboratory ok / &, 7% y
Address Tel
| S e i re— =

OkAE 0]

oo o




Al T IRAR A PR 4]
Boml R A -RA
SRICI Testing Co., Ltd. Test Report—Appendix 1 NO. 1120030344

3/11
A% 1 RATE LA | AR
No. Name of Test Items Altitude simulation
IR AT ! 1AL 2 1z
*:f—nun *:f'u%iyi,’!é ﬁyﬁ\ﬁ'] Before ‘L&%Ez‘ After /)ﬁ:ﬁ"t‘mk 51"]%‘*!./5- }j\’_,{,@
%"‘;‘ Sample Status ))F':i ﬂ'ﬂ&@& }ﬁi. ﬂ"ﬁ@ W,k Mass Loss | Residual ﬂlg
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g IV 1% /% Event
001 | oy pst i o 45,4309 | 4.38 | 45.4311 | 4.38 0.02 | 100.00 | ©
002 | oyerntRl 47388 | 431 | 473713 | 437 0.02 | 100.00 | ©
003 | yeporeih® | 455512 | 4380 | 4Bas309 [ 4.38 0.02 | 100.00 | O
004 | oy ponsR | 42187 | 481 | 472095 | 4.37 0.02 | 100.00 | ©
005 | yerree®® | 469667 | 487 | 46.9870 | 4.37 0.02 | 100.00 | ©
006 | pororasrod | 47. 13zeeliERE SRS e 37 0.02 | 100.00 | ©
007 | qepohil {64379 | m3r | 46,4005 | 437 0.02 100.00 [ o
008 e ot T 46.5024 |  4.38 | 46.4919 | 4.38 0. 02 100.00 [ O

25CYC Fully charged

009 g 46.7244 | 4.38 [ 46.7148 | = 4.88 0.02 | 100.00 [ O

25CYC Fully charged

010 e 44.9096 | 4.37 | 44.9005 [ 4.37 0.02 | 100.00 | ©

25CYC Fully charged

- 2o 2|This space intentionally
\ 2 y
AR left blank

ik -k V-RA Dk R-2k % P-RK 0-A#k. LRA. LMK, L3, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . BREE L4 | AEK
No Name of Test Items Thermal test
i 2 BHaxA Iﬁi’i‘ﬁ Before REE After Ei’ﬁi fHeoE 2m
%5 Sample Status RE |FBeiE RE F348 /& | Mass Loss| Residual | RE
Sample Mass OoCv Mass oCvV OCV |Other
No. g v g A"/ % % Event
e 5. 43 438 | 45.4151 | 4.30 0.04 | 9817 | o
002 vorrsk |47 3n3| 437 | 47.3548] 430 0.03 98.40 | o
003 | | chnoee 1455399 [ 4380 | 485206 | 4.30 0.04 | 9817 | o
004 47.2095 | 4.38 | 471915 | 4.30 0. 04 98.40 | o
005 46.9570 | 437 | 46.9406 | 4.30 0.03 98.40 | o
006 47.1268 | 4.37 | 47.1217 | 4.30 0.01 98.40 | o
007 46.4275 | 437 | 46.4188 | 430 0. 02 98.40 | o
008 16.4919 | 438 | 46.4767 | 4.30 0.03 98.17 | o
009 | Love rorty coeed | 26-7148 | #388F46069500| ©4.80 0. 04 98.17 | o
010 | oqororot 4 0005 | #37 | 44.8851 | 4.30 0.03 | 98.40 | o

[This space intentionally

h - ghy £
L FEE left blank

&iz: L2k V-BA D84 R-EE F-RXK (-LRR. LERA. A8k, L&HE. £2K.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage No Venting,
No Disassembly.No Rupture & No Fire.
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5 3 AR B & AR )|
No. ‘ Name of Test Items Vibration

B 5k A RXIE A Before KRG After /ﬁi‘#ﬁk FlAawE | L4
S5 Sample Status RE FReE| RE FF ¥4, /& | Mass Loss | Residual k2

Sample Mass oCVv Mass ocv OCV [ Other
No. /g N /g Vv 1% /% | Event
ICYC5EA Tl - - . ‘

001 Y Tully dhrged | 45-4151 [ 4.30 | 45.4150 |  4.18 0. 00 97. 21 0
002 | yoroEdRl o l47.3548 | 430 [ 473544 | 417 0.00 | 96.98 | o
003 | | romERR o 145.5206 | 4.30 4 [ 4505204 | 4.17 0. 00 96. 98 0

ICYCHE A T fL :
004 ICYC Fally charged | 471915 | 4. 38 47.1918 4.17 0. 00 96. 98 0
£ CYCsE A At .
005 CYC Flly charged | 469406 | 4. &8 46. 9402 4.17 0. 00 96. 98 0
n 25CYCEL T ; %
006 | povororrr e | 47 1207l O . 17 0.00 | 96.98 0
25CYCER =
007 | el o [46.4188 | 430 | 46.4185 [ 417 0.00 | 96.98 0
25CYCTES R
008 [ joqipoiib o 1464767 | 480 | 46.4763 | 4.17 0.00 | 96.98 0
25CYCEA T i
009 | 45 urty changen | 466951 | 480 €1 6. 6954 ) 417 0.00 | 96.98 0
010 e 44.8851 | 4.30 | 44.8854 | 4.17 0.00 | 96.98 0

25CYC Fully charged

j‘.I‘.,ﬁfl‘_This space intentionally
lef't blank

&iE: Lk V-RA D-Mk R-E F-RK 0-Lihk. LRA. LK. REE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

el
DDDDD [
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A5 ) R A 4 A it
No. Name of Test Items Shock
RIEAT Bef KIS B Aft
o T | Before RBE Afler | 5 335 % | M4 @& | 146
%5 Sample Status F¥® | AReE| RE |[FBBE| MassLoss | Residual | TE
Sample Mass oCcv Mass ocv OoCV Other
No. /g N /g N 1% % Event
1CYCSE A F
001 | oy bunty oharged | 45.4150 | 4.18 | 45.4153 | 4.18 0. 00 100.00 | o
ICYCSEAS FuFl =
002 1cre Funsy haved | 47.3544 | - 4.17 - L4754t iR 0. 00 100.00 | o
: ICYCTEA Tt e T
003 ICYC Fully charged | 45- 5204 4.17 45. 5205 4,17 0.00 100. 00 0
1CYCSE A L
004 | oy Fully charged | 47-1918 | 4180 | 47.9822 | 4.16 0. 00 99.76 | o
- ICYCRE A7
005 | orgiine o | 46.9402| 447 | 46.9405 | 4.17 0. 00 100.00 | o
25CYCE R
006 | serc priraie o | 47 JouRiRORERRT | 47, T 0.00 9.76 | o
25CYCHE 4> =
007 | sere it Al 464185 | 47 | 46,4188 | 4.17 0,00 100.00 | o
25CYCHEA T8
008 | soacroiibe |46 4763 47 | 46.4766 | 4.17 0.00 | 100.00 | o
e
009 | s porrrl o ]46.6954 | 417 |6, 6957 4. 17 0.00 100.00 | ©
250YCEZ A FE 1 ’
010 | iRl lesss | M7 | 4887 | 4.13 0:00 | 100.00 | o

— This space intentionally
\ 7Y
oA A E left blank

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . AR R 2 A ShsiRe
No. Name of Test Items External short circuit
RN S HEBRA Mo R @R HRA eI E
Sample No. Sample Status Max. then's/a{: Temperature Other Event
1CYCHE 4 Al
001 1CYC Fully charged 56. 2 o
1CYCSE DTl ]
002 1CYC Fully charged 55.3 Q
1CYCyE 4 A iy
003 1CYC Fully charged 56. 2 9
1CYCHE A 7o i =
004 1CYC Fully charged - 0
1CYCSE 23
005 1CYC Fully charged ‘ 9
25CYCoE 4 Ao - i o
006 25CYC Pully charged 57 ] 9
250YC5E 4T ™ o je— A i
007 25CYC Fully ch - - IR o 0‘ SRS
250YC5E T R T
008 250YC ARl & nah e
2 I - " _— e —— =T,:;...:,...;
009 25CY! ‘i _‘_ bt i i 9 | ;
010 = : 0 .
GJ.'FﬁEl This spac , .‘
a . . e - -
'_1__&4 f = ; —— - —ma :-Il'
S . R 77)7‘ 1 - : : I
= f L ‘ -vI—- I-r-—_l-u-u_ b
SO L o
] -t Ir-ll—-‘-' 71"!—-‘4-"‘\!"". -
A ol e e
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&=N 00000 OO0



b A T AR AT PR
#ow R E-MR O

SRICI Testing Co. , Ltd. Test Report—Appendix 6 NO. 1120030344
8/11
S 6 RARA LA | Bl
No. Name of Test Items Crush
& .
e HaRE it T SRR
Sample No. Sample Status Ma Extem/auICTemp Frcas Other Event
1CYC 50%Z& it
ol 1CYC 50% Capacity 21.3 0
1CYC 50%% 4
e 10YC 50% Capacity 21.3 0
10YC 50%%%
013 1CYC 50% Capacity 21.3 Y
1CYC 50%7% 4
014 1CYC 50% Capacity -3 0
1CYC 50%% 8 :
015 1CYC 50% Capacity 3 o
25CYC 50%75
016 25CYC 50% Capacity 21 o
25CYC 50% %At TR RO -
017 25CYC 50% C 2 s |
25CY : N i I
(& 250Y . R o
P T 3 '
i 2 Capacity 2 0
020 9 ety 0
B2 This spac i :ii‘iléﬁ 3 ]
— -
| et et - B v rf
Lo = e | 8
ey i _ .;-1) T SR e P (A
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A ; BmMAALH |5

No Name of Test Items Overcharge
- & Y A do R A A%
Sample No. Sample Status Other Event
021 1CYCHEA fE Ml 0
4 1CYC Fully charged
o 1CYCHE 4 7l
02 b 0
22 1CYC Fully charged
o ICYCHE 4 76 0
023 1CYC Fully charged
’ ICYCHE 4 s (
; A )
021 1CYC Fully charged
e 25CYCTE 4 7e1L 0
025 25CYC Fully charged
oy 25CYCe 4 761 o0
026 25CYC Fully charged
, 25CYCTE4E Y 0
027 25CYC Fully charged
. 25CYCHEA 7oL (6]
028 25CYC Fully charged
B R4 This space intentionally left blank

&ix: DMtk F-ARLK 0-RMik. RAZK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 ¥om| A B 4 AR st
No. Name of Test Items Forced discharge
ey R ok HAL
Sample No. Sample Status Other Exetit
029 1CYC IIC qu(lf\:i ?ifﬁ(c‘l%n' ged 0
030 1CYC l[‘(t?'lclj\‘l: /ld\ljé(cl}?m ged 0
031 1CYC 1r?1€1’\b le\ij)b?(cl}llarged 0
032 10YC chuylfllirﬁ fl\ijiirf;il'gefl 0
033 1CYC ]Fsl\lflj} {r:\-irﬁ(crl?arged 0
034 1CYC 1{5}1(1;: f(rihsk c?arged 0
035 1CYC chuylfl? ﬁﬁf(!#al‘gcd 0
036 1€YE ll‘(i}lclj}ﬁl)fcrgmgcd 0
037 1CYC l]"?]?; %ijfc?arge d 0
038 1CYC ﬁ'Cqu(iG;C %ingc?arge d O
039 25CYL?SP§31C1§F ﬁ)fcfarged 0
040 25c\((:ZSF(ijylclj;E fiﬂskc'}?arged 0
041 25cyc25FCuY1(f;tTiﬁskcrEarged 0
042 25CVC257:CIJY](:1%;E%ibeTargEd 0
043 25CYC2%%Yﬁ?§iﬁfc[Earged O
044 25CYC25FCUY1C1’7.\./€ %i}fc?arged 0
045 25CYC25F(1?1Y1C1531E f-’:i}.i]}z(cllt;' arged 0
046 25cvc25FCuY1C17; ﬁbfcrl?arged Y
047 25cvc21CuY1C1'jf%ib3crEarged 0
048 25CYC25§1‘{1%?§)2(C?arged 0

&ix: DRk F-RK 0-RMRik. RAAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

oo o
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IDCFRTL00424.00 FT TID305
a0k Tookh

|

ZEBPATECﬁN JLOGIES CORP,
-000424-00 1ICP5/60/65

y - 3000mAh 11.55Wh TYP.:30860mAh 11 .7 B
gin: China Finished in: (,hlﬂd e [ i) i
Order Replac ent: BTRY-EC5X-ST1-
Factory: T \J\/S TECHNOLOGY(G UANGZHOU} LIMITED

soxxdfR 4 S P wonk




